Light Duty

Parts & Service Manual

Ford 1999-2005 F250/350 & F450/550 Models

Unit Serial Number:

Record the MODEL and SERIAL NUMBER of equipment for parts ordering information.

PURCHASED FROM:
DATE:

MODEL:

SERIAL NUMBER:




TABLE OF CONTENTS

DESCRIPTION PAGE NO
WARRANTY POLICY 3
WARRANTY REQUEST PROCEDURE 4
INTRODUCTION 5
PERIODIC MAINTENANCE INSPECTION 5
DAILY INSPECTION AND LUBRICATION 5
REGISTRATION OF EQUIPMENT AND WARRANTY INFORMATION 6
MOUNTING KIT ASSEMBLY PART NUMBER 7
MOUNTING KIT ASSEMBLY FOR 1999-2004 F250/350s 8-9
MOUNTING KIT ASSEMBLY FOR 1999-2004 F450/550s 10-11
INSTALLATION INSTRUCTIONS FOR FORD SUPER DUTY 12-14
INSTALLATION INSTRUCTIONS FOR 2005 FORD 15
ATTACH KIT FOR 2005 FORD 16
MOLDBOARD/PUSHFRAME ASSEMBLY INSTRUCTIONS 17
CUSHION VALAVES W/CENTRAL HYDRAULIC SYSTEM 18
MAINTENANCE PROCEDURE 19
TORQUE ARM REMOVAL 20
SNO-KING MODEL FOR 8’,9’. &10° LD PLOWS 21
LIFT FRAME/HITCH PARTS FOR 8°, 9’, & 10> MODELS 22-23
834DT LD 8 PLOW/MOLDBOARD PARTS 24
934DT LD 9° PLOW/MOLDBOARD PARTS 25
1034DT LD 10° PLOW/MOLDBOARD PARTS 26
STEEL MOLDBOARD DRAWING 27
POLY MODBOARD DRAWING 28
REMOVING CUTTING EDGE 29
OPTIONAL RUBBER DEFLECTOR 30
MODEL DT 8°,9’, & 10 PUSHFRAME/“A” FRAME PARTS 31-32
INSTA-MOUNT REMOVAL INSRUCTIONS 33
INSTA-MOUNT INSTALLATION INSTRUCTIONS 34
GENERAL OPERATING INSTRUCTIONS 35
LIGHT KIT PARTS 36
ELECTRIC POWER UNIT 37-41
WARRANTY 42
2
OwnersManual SNO-KING PARTS BOOK Revision 01

FORM 1-1.121.152-1




WARRANTY POLICY

VIKING-CIVES MIDWEST warrants products of its manufacture against defects in workmanship and material for a period of one year,
from the date of shipment to the customer. In consequence of this warranty, any component part or parts of such products proving defective within
the above specified time will be repaired or replaced F.O.B. factory. Providing such parts are returned, transportation prepaid, to the factory and
found defective by VIKING-CIVES MIDWEST.

This warranty will not apply to any product which has been repaired or altered outside of VIKING-CIVES MIDWEST factory in any
way, so as in VIKING-CIVES MIDWEST’s judgement, to affect its stability or reliability, nor which has been subject to misuse or accident.

The obligations of VIKING-CIVES MIDWEST under this warranty are limited to the replacement of defective parts. Such obligations
are exclusive and in lieu of all other remedies, warranties, guarantees of liabilities, expressed or implied, with respect to each product delivered,
hereunder, arising by law or otherwise (including without limitation any obligation or liability by VIKING-CIVES MIDWEST arising from
negligence or with respect to fitness, merchantability, loss of use, revenue, or profit, or consequential damages or injuries).

This limited warranty shall not be extended, altered, or varied except by a written instrument signed by VIKING-CIVES MIDWEST.

VIKING-CIVES MIDWEST assumes no responsibility for engines, electrical equipment or any other equipment and accessories not
manufactured by VIKING-CIVES MIDWEST beyond the warranty of the manufacturer of such equipment of accessories.

All warranty work done on VIKING-CIVES MIDWEST equipment must have prior authorization from VIKING-CIVES MIDWEST
along with a “Return Goods Authorization” number. All labor and parts issued by user for VIKING-CIVES MIDWEST warranty without an
authorization number and a signed authorization warranty form will be at the users own cost.

ORDERING PARTS

Delays and errors can be eliminated when ordering instructions are followed correctly.

1. Place orders direct with Viking-Cives Group/nearest dealer.

2 State Company name, address, and postal/zip code.

3. Give the exact model and serial number of the equipment/unit (stamped on the unit identification plate.)

4 Furnish part number, description and quantities required. Note: An alpha designation in the Item ID column indicates a sub-component

for that parent item. When placing parts orders reference the parent item to receive a complete assembly. Individual items can be
ordered separately if required by ordering the alpha designated item number.

Print or type order clearly.

6. Give specific shipping instructions.

e

VIKING-CIVES (USA) — RR2, Box 36-1/2; Harrisville, New York 13648; (315) 543-2321, (315) 543-2366 Fax
VIKING-CIVES (USA) Midwest Division — 212 North Evans Road; Evansdale, lowa 50707; (319) 236-7977, (319) 236-7980 Fax
VIKING-CIVES LTD. — RR4, Box 1120; Mount Forest, Ontario, Canada NOG 2L0; (519) 323-4433, (519) 323-4608 Fax

OwnersManual SNO-KING PARTS BOOK Revision 01
FORM 1-1.121.152-1




WARRANTY REQUEST PROCEDURE

All repairs considered for warranty that are performed outside of VIKING — CIVES MIDWEST; require prior written authorization from
VIKING — CIVES MIDWEST. Failure to obtain written warranty authorization prior to repairs may result in the rejection of the warranty claim.
To obtain warranty consideration one must provide all required VIKING — CIVES MIDWEST with unit information including date of
manufacture and serial numbers. In most cases this information is easily obtained from the “Shipped Unit Tag” (located in most cases inside
the driver’s side door) and/or individual unit serial tag.

(A) To obtain Parts Warranty Consideration:

(M

2
3)

Contact VIKING — CIVES MIDWEST customer service to obtain a Return Goods Authorization (RGA) number. Any
product arriving at VIKING — CIVES MIDWEST without a RGA number will be rejected and returned to the sender at
his or her own expense.
Goods are to be shipped prepaid to VIKING — CIVES MIDWEST, Evansdale, lowa 50707. All items should be clearly
marked with the appropriate RGA number.
When a replacement item is shipped to replace a defective part for warranty consideration the following additional steps
will occur:
a) An invoice will be generated for the value of the replacement item(s).
b) The defective part(s) must be returned (prepaid) to VIKING — CIVES MIDWEST.
¢) Upon receiving the defective part(s) VIKING — CIVES MIDWEST will issue and process a Discrepant
Material Report (DMR). Once the evaluation of the DMR report is complete and the parts are deemed
warranty, a credit will be issued against the outstanding invoice. If the part(s) are deemed Non-warranty
the invoice will remain outstanding to be paid to VIKING — CIVES MIDWEST. Any part(s) to be
returned to the customer will be at his or her own expense.

(B) To obtain Labor Parts Repair Warranty Consideration:

In the event that repairs are required outside of VIKING — CIVES MIDWEST facility that may be considered for warranty the
following steps must occur. Notification of VIKING — CIVES MIDWEST customer service must take place prior to the start
of any repairs.

(M
@)
€)

Contact VIKING — CIVES MIDWEST customer service to obtain a Warranty Claim Form (WCF) and warranty
authorization number.

Fill out all required WCF information and fax or mail the completed form to VIKING — CIVES MIDWEST, attention
Customer Service Department.

Once the WCF report has been reviewed warranty authorization will be granted or denied. NOTE: VIKING — CIVES
MIDWEST warranty labor rates will apply unless specifically determined otherwise. Any part(s) involved in a
WCF request must follow the Parts Warranty Consideration procedures.

For Customer Service and/or Parts requests please contact:

Craig La Rue — (clarue@vikingcives.com)
Ph. (319) 236-7977; Fax (319) 236-7980

OwnersManual SNO-KING PARTS BOOK Revision 01

FORM 1-1.121.152-1




INTRODUCTION

This instruction/parts manual has operation and maintenance information for the Viking-Cives Sno-King Equipment. It
has been prepared to familiarize you with the design features of the unit, and to instruct you in its proper operation and maintenance.

Read this manual carefully before you operate and/or service your Sno-King Equipment. Remember that you’re working
with heavy equipment that can injure you or someone else. You can help lessen the chance of injury by following the procedures in
this manual, carefully.

DANGER: If incorrectly used, this equipment can cause severe injury. Your chance of injury can be greatly reduced
by following all caution/warning decal notifications. All decals must be kept clean and complete. Replace any decals that are
unreadable. Decals may be purchased directly from Viking-Cives Group and/or the nearest authorized dealer. All Operator/Service
people should review this manual carefully and become familiar with its contents. If anyone else beside you operates or services
this equipment, make sure they read this manual and are instructed to follow the safety procedures related to this
equipment.

PERIODIC MAINTENANCE INSPECTION
DAILY INSPECTION AND LUBRICATION

Daily inspection along with periodic preventive maintenance will reduce the chance of any major repairs and down time
during equipment use.

1. Check the fluid level in the hydraulic oil reservoir. If the sight indicates low oil level, add the appropriate amount of the
specified hydraulic fluid. Cold Weather Operation: All equipment is designed to operate with hydraulic oil minimally
warm. During cold weather conditions, it is recommended that the truck be run at idle with the pump engaged and
circulating the oil through the system before operating equipment.

2. Grease all required components:

- All plow harness sheave nipples.

- All pump drive shaft nipples.

- Front and Rear tower sheave swivel blocks.

- Wing extension arm nipples.

- Front and Rear tower guide tracks.

- All front harness pivot points.

Check all components for loose and/or missing fasteners, if required tighten and/or replace.

4. Visually inspect all battery terminals and electrical connections, wires, switches, etc. for signs of corrosion, wear, loose

and/or broken connections, etc. At the beginning of each shift review all lighting accessories to ensure proper working

conditions, immediately replace any broken or non-functioning bulbs and/or lenses.

Visually inspect all hydraulic connections and hoses for cracks and/or leaks.

Check all cables, chains and sheaves for excessive wear or damage.

7. Visually inspect plow and wing units. Check cutting edges and wear shoes. If cutting edge has excessive wear remove and
rotate, or if required replace. CAUTION: Do not allow cutting edge to wear down to mounting angle. Any wear to the
mounting angle may affect the operation and safety of the equipment. Replacement is costly.

8. At the beginning of each shift visually inspect all caution and warning decals. All decals should be complete and legible.
If decals are not legible, clean them. If cleaning the decals does not make them legible, install new decals.

W

SN

OwnersManual SNO-KING PARTS BOOK Revision 01
FORM 1-1.121.152-1




REGISTRATION OF EQUIPMENT AND WARRANTY INFORMATION

Report any damage to equipment at once to VIKING-CIVES MIDWEST. You should also register your equipment with
VIKING-CIVES MIDWEST, by filing out a warranty certificate and registration card and returning them to VIKING-CIVES
MIDWEST. The warranty period becomes effective upon date of delivery of equipment unless other arrangements have been made
with a VIKING-CIVES MIDWEST Distributor or VIKING-CIVES MIDWEST. The information required to register the
equipment may be found on the serial number tag secured to the equipment.

VIKING - CIVES, LTD.

Mt. Forest, Ontario, Canada

Date Completed

VIKING-GIVES, LTD_ This Vehicle Conforms to All Applicable Motor

Vehicle Safety Standards in Effect on Date

Mt. Forest, Ontario, Canada of Manufacture

Serial No. _ -

A WORD ABOUT SAFETY:

The equipment described in this manual is normally being operated in adverse winter conditions with bad weather, snow and ice. Due
to these adverse operating conditions it is important that you the operator use good safety practices at all time to protect yourself, co-
workers and others when using the equipment.

It is not practical or possible to warn you about all the hazards associated with the operation and maintenance of this equipment. You
should always use your own good judgment supplemented with the information found on the safety decals, instructions in this manual,
your employer’s safety programs, safety codes, local, state/provincial, and federal laws, rules and regulations.

When operating/performing maintenance on this equipment, trouble shooting equipment operations and loading or unloading the
sanders/spreaders with material observe & obey all safety decals on the equipment and warnings listed in the manual. Failure to do
this could result in serious injury or death to you or others.

Remember at all times that as the operator you are responsible for the safe operation of this equipment and responsible for the safety
of others. Good safety practices not only protect you but also protect the people around you.

OwnersManual SNO-KING PARTS BOOK Revision 01
FORM 1-1.121.152-1




MOUNTING KIT ASSEMBLY PART NUMBER
ACCORDING TO TRUCK MAKE, MODEL, & YEAR

REF NO. PART NO. DESCRIPTION REQ.
see parts list on pg 8 3SK1510 1999 Ford F250/350 Mounting Kit 1
& drawing on pg 9 with Hardware
3SK1511  2000-2004 Ford F250/350 1

Mounting Kit with Hardware

see parts list on pg 10 3SK1520 1999 Ford F450/550 Mounting Kit 1
& drawing on pg 11 with Hardware
3SK1521  2000-2004 Ford F450/550 1
Mounting Kit with Hardware



MOUNTING KIT ASSEMBLY, PART 3SK1510/3SK1511

1999-2004 FORD F250/350s

Mounting Weldment Pieces:

SHOWN FOR REFERENCE ONLY-SOLD AS COMPLETE KIT

REF NO.

MmO aOw >

(not shown)

REF NO.

D AN = N bW

PART NO.
3SK1510/1511
3SK1510/1511
3SK1510/1511
3SK1510/1511
3SK1510/1511

3SK2210

3SK3480

PART NO.
3SK3620
3SK3610
3SK3600
3SK3700
3SK3670
3SK3681

DESCRIPTION

Right/Left Hand Brackets “A”

Right/Left Hand Receiver Mounting Brackets
Right/Left Hand Tailpiece Brackets
Right/Left Hand Side Plates

Right/Left Hand “E” Brackets

Receiver Bracket

(Not Part of Mounting Kit)

Spring Loaded Pin Assembly

(Not Part of Mounting Kit)

Mounting Hardware:

DESCRIPTION

727 X 212" NC Capscrew (2 required per side)
72 X 27 NC Capscrew (2 required per side)
72 X 172”7 NC Capscrew (7 required per side)
5/8” X 2” NC Capscrew (4 required per side)
72 Locknut (11 required per side)

5/8” Locknut (4 required per side)

— NN o N



212 NORTH EVANS ROAD, EVANSDALE, IOWA 50707 (319)236-7977 PH (319)236-7980 FX

F-250/350 MOUNTING KIT 1999-2004
® ®  ©

CHO— o8

USE EXSISTING TOE HOOK
BOLTS HERE ON BOTH SIDES

THESE TWO BOLTS ARE l’ (@
INSTALLED AS SHOWN \

ITEM |[DRAWING NO. |ALT. ITEM NO. DESCRIPTION QTY
A SK1520/1521 RIGHT/LEFT HAND "A" BRACKET 2
B SK1520/1521 RIGHT/LEFT HAND MOUNTING BRACKET 2
C SK1520/1521 RIGHT/LEFT HAND TAILPIECE BRACKET 2
D SK1520/1521 RIGHT/LEFT HAND SIDE PLATE 2
E SK1520/1521 RIGHT/LEFT HAND "E" BRACKET 2
F SK2210 RECIEVER BRACKET 1
I’:‘A%EIIEE?_ RIEgSEUS:i—AB\{_EO%OKOéR 1 3SK3700 BOLT HEX 5/8 X 2 UNC ZINC 8
BEAM MODIFICATION SHEET 2 3SK3600 BOLT HEX 1/2 X 1 1/2 UNC ZINC 14
3 3SK3620 BOLT HEX 1/2 X 2 1/2 UNC ZINC 4
4 3SK3610 BOLT HEX 1/2 X 2 UNC ZINC 4
5 3SK3781 NUT HEX TOPLOCK 5/8 UNC ZINC 8
6 3SK3670 NUT HEX TOPLOCK 1/2 UNC ZINC 22
9

EQUIPMENT MAY NOT BE EXACTLY AS SHOWN. SOME COMPONENTS MAY BE OPTIONAL
TO MAINTAIN OUR ON-GOING PRODUCT AND DEVELOPMENT IMPROVEMENT PROGRAM, VIKING-CIVES RESERVES THE RIGHT TO CHANGE EQUIPMENT & SPECIFICATION WITHOUT NOTICE.

This Owner's Manual File is Contained Within 1999-2004 250-350 ATTCH KIT.i¢



MOUNTING KIT ASSEMBLY, PART 3SK1520/3SK1521
1999-2004 FORD F450/550s

REF NO.

MmO QW >

(not shown)

REF NO.

D N B = W N

Mounting Weldment Pieces:

SHOWN FOR REFERENCE ONLY-SOLD AS COMPLETE KIT

PART NO.
3SK1520/1521
3SK1520/1521
3SK1520/1521
3SK1520/1521
3SK1520/1521

3SK2210

3SK3480

PART NO.
3SK3620
3SK3610
3SK3600
3SK3700
3SK3670
3SK3681

DESCRIPTION
Right/Left Hand Bracket “A”

Right/Left Hand Receiver Mounting Brackets
Right/Left Hand Tailpiece Brackets
Right/Left Hand Side Plates

Right/Left Hand “E” Brackets

Receiver Bracket

(Not Part of Mounting Kit)

Spring Loaded Pin Assembly

(Not Part of Mounting Kit)

Mounting Hardware:

DESCRIPTION

727 X 212” NC Capscrew (2required per side)
727 X 27 NC Capscrew (2 required per side)
727 X 127 NC Capscrew (6 required per side)
5/8” X 27 NC Capscrew (4 required per side)
2 Locknut (10 required per side)

5/8” Locknut (4 required per side)

10

— NN o N S

REQ.



212 NORTH EVANS ROAD, EVANSDALE, IOWA 50707 (319)236-7977 PH (319)236-7980 FX

F-450/550 MOUNTING KIT 1999-2004

USE EXISTING TOE HOOK
BOLTS HERE ON BOTH SIDES

THESE TWO BOLTS SIDE
ARE INSTALLED AS SHOWN

| 0 T
0‘.!- oS (+) ll\_!,_

L ——
"D °
ITEM [DRAWING NO.[ALT. ITEM NO. DESCRIPTION QTyY
A | SK1520/1521 RIGHT/LEFT HAND "A" BRACKET 2
B | SK1520/1521 RIGHT/LEFT HAND RECIEVER MOUNTING 2
BRACKET
C | SK1520/1521 RIGHT/LEFT HAND TAILPIECE BRACKET 2
D | SK1520/1521 RIGHT/LEFT HAND SIDE PLATE 2
NOTES: ITEM NUMBERS "A" THRU "E" E | SK1520/1521 RIGHT/LEFT HAND "E" BRACKET 2
ARE SOLD AS ONE KIT SK1520 OR SK1521 F SK2210 RECIEVER BRACKET 1
ITEM NUMBER "F" IS NOT 1 3SK3600 BOLT HEX 1/2 X 1 1/2 UNC ZINC 12
2 3SK3620 BOLT HEX 1/2 X 2 1/2 UNC ZINC 4
3 35K3610 BOLT HEX 1/2 X 2 UNC ZINC 4
4 3SK3700 BOLT HEX 5/8 X 2 UNC ZINC 8
:'AgBEESL‘ QE&S&#@%@EE% 5 3SK3781 NUT HEX TOPLOCK 5/8 UNC ZINC 8
BEAM MODIFICATION SHEET 6 3SK3670 NUT HEX TOPLOCK 1/2 UNC ZINC 20

11

EQUIPMENT MAY NOT BE EXACTLY AS SHOWN. SOME COMPONENTS MAY BE OPTIONAL
TO MAINTAIN OUR ON-GOING PRODUCT AND DEVELOPMENT IMPROVEMENT PROGRAM, VIKING-CIVES RESERVES THE RIGHT TO CHANGE EQUIPMENT & SPECIFICATION WITHOUT NOTICE.

This Owner's Manual File is Contained Within 450-550 ATTCH KIT.idw



—

W N

10.

11.

12.

2000-2004 FORD SUPER DUTY Installation Instructions — F250/350

Remove front bumper saving the fasteners for re-installation.

. Remove clamp holding power steering cooler lines to radiator support.

Remove and relocate power steering cooler toward the drivers’ side approximately 6 and re-install with
self-tapping screws. (Request drawing to show cooler location.)
Install plastic split tubing or a similar insulating/protection type material onto lower portion of each cooler
line and secure with wire ties.
Install a 1'%” insulated frame hose support clamp to the side of radiator support as shown in illustration (pg.
14) and fasten with self-tapping screw.
Remove tow hook fasteners and install left and right tow hook post brackets “A” utilizing the original
fasteners and tow hooks. Due to possible casting irregularities of front spring hanger, it may be necessary to
radius the corners of bracket “A” to insure complete base surface contact within the spring hanger pocket.
(Leave bracket fasteners slightly loose for further assembly and final alignment check.)
Drill drivers side thrust arm “C” as shown in illustration on page 14.
Install frame plates “D” thrust arms “C” and receiver pads “B” onto corresponding sides utilizing 2 X 215"
and '%” X 2” bolts with locking nuts as shown in illustration. Install 2” X 1'2” bolts with locking nuts thru
bracket “C” sway bar tabs to existing frame sway bar brackets. Using the frame pad outside plates as a
guide, drill 17/32” holes thru frame rails. Insert /2” X 172" bolts with locking nuts. (Leave bracket fasteners
slightly loose for further assembly and final alignment check)
Install over frame brackets “E” onto frame plates “D” with }52” X 172" bolts with the bracket hole as a guide,
drill 17/32” holes thru the frame rails and insert /2" X 172" bolt with the locking nut as shown in illustration.
(Leave bracket fasteners slightly loose for further assembly and final alignment check.)
Position receiver plate “F” onto receiver pads “B” and install with 5/8” X 2” bolts and locking nuts. Insert 3
bolts upward and 1 bolt down per side as shown in illustration.
Verify proper frame contact and alignment of all components at this time. Adequately tighten the following
fasteners in this sequence:

= (6) Original............... Metric tow hook bolts

= )X 1S Thrust arm bolts

= (8)5/8”X2”.............Receiver plate bolts

= 4N X2N Front receiver pad bolts

(X2 Rear receiver pad bolts

= )X 1UA Over frame bracket bolts
Clamp properly re-located and insulated power steering hoses onto thrust arm “C” (drivers side only)
utilizing original attachment clamp.

13. Install lift frame release pins, springs and cotter pins into receiver plate “F”.
14. Re-install and properly adjust bumper utilizing the original fasteners.

12



—

W N

10.

11.

12.

13.

2000-2004 FORD SUPER DUTY Installation Instructions — F450/550

Remove front bumper saving the fasteners for re-installation.

. Remove clamp holding power steering cooler lines to radiator support.

Remove and relocate power steering cooler toward the drivers’ side approximately 6 and re-install with
self-tapping screws. (Request drawing to show cooler location.)

Install plastic split tubing or a similar insulating/protection type material onto lower portion of each cooler
line and secure with wire ties.

Securely fasten cooler lines utilizing a 14" insulated frame hose support clamp to the side radiator support
as shown in illustration (pg. 14) with a self tapping screw.

Remove tow hook fasteners and install left and right tow hook post brackets “A” utilizing the original
fasteners and tow hooks. Due to possible casting irregularities of front spring hanger, it may be necessary to
radius the corners of bracket “A” to insure complete base surface contact within the spring hanger pocket.
(Leave bracket fasteners slightly loose for further assembly and final alignment check.)

Drill drivers side thrust arm “C” as shown in illustration on page 14.

Install frame plates “D” thrust arms “C” and receiver pads “B” onto corresponding sides utilizing 2 X 215"
and '%2” X 2” bolts with Locking nuts as shown in illustration. Install /2 X 1}4” bolts with locking nuts thru
bracket “C” sway bar tabs to existing frame sway bar brackets. Using the frame pad outside plates as a
guide, drill 17/32 holes thru frame rails. Insert /2" X 172" bolts with locking nuts. (Leave bracket fasteners
slightly loose for further assembly and final alignment check)

Install over frame brackets “E” onto frame plates “D” with }2” X 172" bolts with the bracket hole as a guide,
drill 17/32” holes thru the frame rails and insert /2” X 172" bolt with the locking nut as shown in illustration.
(Leave bracket fasteners slightly loose for further assembly and final alignment check.)

Position receiver plate “F” onto receiver pads “B” and install with 5/8” X 2” bolts and locking nuts. Insert 3
bolts upward and 1 bolt down per side as shown in illustration.

Verify proper frame contact and alignment of all components at this time. Adequately tighten the following
fasteners in this sequence:

=  (6) Original................ Metric tow hook bolts

= (8)5/8”X27 i, Receiver plate bolts

= (6 X T Thrust arm bolts

= 4 X2W Front receiver pad bolts
(4 X2 Rear receiver pad bolts

= (6) X1 Over frame bracket bolts

Clamp properly re-located and insulated power steering hoses onto thrust arm “C” (drivers side only)
utilizing original attachment clamp.
Install lift frame release pins, springs and cotter pins into receiver plate “F”.

Re-install and properly adjust bumper utilizing the original fasteners.

13



212 NORTH EVANS ROAD, EVANSDALE, IOWA 50707 (319)236-7977 PH (319)236-7980 FX

INSTRUCTIONS FOR INSTALATION ON 1999-2004 FORD'S

11/4 \ .

7

IICII
BRACKET

21/2

DRILL 1/4" DIAMETER HOLE HERE

DRIVER'S SIDE "C" BRACKET

14

EQUIPMENT MAY NOT BE EXACTLY AS SHOWN. SOME COMPONENTS MAY BE OPTIONAL
TO MAINTAIN OUR ON-GOING PRODUCT AND DEVELOPMENT IMPROVEMENT PROGRAM, VIKING-CIVES RESERVES THE RIGHT TO CHANGE EQUIPMENT & SPECIFICATION WITHOUT NOTICE.

This Owner's Manual File is Contained Within C BRACKET DRAW.idw



2005 FORD SUPER DUTY Installation Instructions — F250/350 &F450/550

N

1. Remove front bumper saving the fasteners for re-installation.
2. Remove tow hook fasteners.

3.
4

. Install left and right attaching brackets utilizing the original fasteners and tow hooks. Also at

Drop out blocker beam.

this time install one 5/8” X 2’ in hole 6 behind 3 tow hook bolts.
Install four %2 X 1 %2” bolts on side plate.

Position receiver plate “F” onto receiver pads and install with 5/8” X 2” bolts and locking nuts.
Insert three bolts upward and one bolt down per side as shown in illustrations.

Verify proper frame contact and alignment of all components at this time. Adequately tighten
the following fasteners is this sequence:

= (6) Original metric tow hook bolts

= (2)5/8” X 2” bolts behind tow hook bolts

= (8) 2" X 1" bolts on side plate

= (8)5/8” X 2” bolts connecting receiver to Attaching kit

8. Install lift frame release pins, springs, and cotter pins into receiver plate “F”.

Re-install and properly adjust bumper utilizing the original fasteners.

15



212 NORTH EVANS ROAD, EVANSDALE, IOWA 50707 (319)236-7977 PH (319)236-7980 FX

2005 FORD ATTACH KIT

USE THREE EXSISTING METRIC
TOE HOOK BOLTS HERE 7

TWO BACK HOLES ON SIDE PLATES
HAVE TO BE TRANSFERED AND
DRILLED INTO TRUCK FRAME

5
6
NOTES: ITEM NUMBER 3
IS NOT INCLUDED IN KIT
3SK1522.
ITEM [DRAWING NO.[ALT. ITEM NO. DESCRIPTION Qry
1 35K1522 DRIVERS SIDE 1
2 35K1522 PASSENGER SIDE 1
3 35K2210 RECIEVER BRACKET 1
4 35K3700 BOLT HEX 5/8 X 2 UNC ZINC 10
5 35K3600 BOLT HEX 1/2 X 1 1/2 UNC ZINC 8
6 35K3781 NUT HEX TOPLOCK 5/8 UNC ZINC 10
7 35K3670 NUT HEX TOPLOCK 1/2 UNC ZINC 8

EQUIPMENT MAY NOT BE EXACTLY AS SHOWN. SOME COMPONENTS MAY BE OPTIONAL
TO MAINTAIN OUR ON-GOING PRODUCT AND DEVELOPMENT IMPROVEMENT PROGRAM, VIKING-CIVES RESERVES THE RIGHT TO CHANGE EQUIPMENT & SPECIFICATION WITHOUT NOTICE.

This Owner's Manual File is Contained Within 2005 FORD ATTACH KIT.idw



SNO-KING MOLDBOARD / PUSHFRAME
ASSEMBLY INSTRUCTIONS

1. Position the moldboard assembly face down on a flat surface.

. Remove the factory installed 1” and %4” fasteners from the left and right torque arm
assemblies.

. Utilizing adequate lifting equipment and proper safety procedures, position the torque tube
and a-frame assembly into the rear moldboard cavity and attach with the 1 X 2'5” fine
thread bolts and flat washers, (a coating of premium grade anti-seize thread compound is
recommended) but do not completely tighten at this time.

. Rotate the torque tube and a-frame assembly towards the moldboard and attach, but do not
completely tighten at this time, the torque arms to the center moldboard rib adjusting holes
with the %2 X 274 bolts and nuts while positioning the flat washers on the moldboard side
of the ribs.

. Apply thread sealant onto the 90-degree pipe fittings and install into the moldboard
reversing cylinders.

. Attach the correct reversing cylinder hose assemblies as indicated in the parts and service
manual for your hydraulic application. A cushion valve is required on all central hydraulic
systems. (Please note memo on the following page)

. Connect each end of the lift chain assembly to the a-frame lifting lugs with the 3/8” clevis
midlinks provided.

Once the completed plow assembly has been properly installed on the truck it will be necessary

to adjust the moldboard to an angle of attack of 22-25 degrees and adequately tighten both
the torque tube and torque arm fasteners at that time.

17



SNO-KING CUSHION VALVES
WITH CENTRAL HYDRAULIC SYSTEMS

A cushion valve is always required in the reverse circuit of a Sno-King snowplow!

When you purchase a package which includes an electric / hydraulic power
unit, a relief valve is an integral part of the power unit reverse valve.

When you purchase a Sno-King light duty package less hydraulics (3SK0110,
3SK0210, 3SK0310) no cushion valve is included in the package — we
consider them to be a part of they hydraulic package. A cushion valve for
reverse cylinder protection must be included in your hydraulic package or
certain cylinder failure will result. We recommend a cushion valve with a
relief setting between 2250 — 2500 psi (maximum working pressure of the
reverse cylinder is 2500 psi).

The majority of our Dealers have opted to supply their own cushion valves.

Sno-King will make an optional cushion valve available to those of you that
wish to purchase them from us.

18



MAINTENANCE PROCEDURE:
Tightening Packing Nuts on Snowplow Cylinders

Adjusting packing nuts are used on snowplow cylinders to hold the cylinder together as well
as providing pressure against the chevron style rod packing. As the nut is tightened, the v-
shaped packing flare out and seal tightly against the rod surface.

Often times, it is necessary to adjust the packing nut in the field if oil starts to leak from the
cylinder. This occurs because the seals tend to wear in after 100 cycles and need to have
more pressure applied to them.

The proper adjustment procedure for the packing nut is listed below:
1) Loosen the packing nut.
2) Tighten the packing nut by hand until it is snug against the packing.
3) Use a nut wrench to tighten the nut % turn.

This simple procedure should produce a torque valve on the nut of 50 foot-pounds and
should provide a dry rod when cycled.

19



TORQUE ARM REMOVAL

- Proper torque arm removal is accomplished by pulling the arms from the torque
tube assembly via the threaded portion of the inner shaft. Never attempt to
pound out the arms, as the arms will be damaged. To install the arms,
adequately lubricate the inside of the torque tube, the outside of the torque

arms, and press the arms into the torque tube while protecting the threads.

- Please contact Craig at 319-236-7977 if you have any questions.

20



212 NORTH EVANS ROAD, EVANSDALE, IOWA 50707 (319)236-7977 PH (319)236-7980 FX

ITEM |DRAWING NO. |ALT. ITEM NO. DESCRIPTION QTY
1 3SK2160-1 "A" FRAME FOR 8, 9', & 10' LD MODLES 1
2 3SK2200 LIFT FRAME HITCH FOR 8', 9, &10' LD 1
3 SK2115 8',9', & 10' POLY MOLDBOARD FRAME 1
4 3SK2210 LIGHT DUTY RECIEVER 1
5 3SK4056M ELECTRIC HYDRAULIC POWER UNIT 1
6 SK6010TLN PLOW LIGHTS 2

21

EQUIPMENT MAY NOT BE EXACTLY AS SHOWN. SOME COMPONENTS MAY BE OPTIONAL
TO MAINTAIN OUR ON-GOING PRODUCT AND DEVELOPMENT IMPROVEMENT PROGRAM, VIKING-CIVES RESERVES THE RIGHT TO CHANGE EQUIPMENT & SPECIFICATION WITHOUT NOTICE.

This Owner's Manual File is Contained Within LD ASSEMBLY.idw




REF NO. PART NO.

12

10
11

SNO-KING LIFT FRAME / HITCH PARTS

3SK2200
3SK2220
3SK3411
3SK3411
3SK3400
3SK3410

3SK4056M

3SK4120
3SK4073
3SK4071
3SK4000
3SK3480
3SK3450
3SK3460
2S20A-2
3SK3660
3SK4170
3SK4180

3SK3587HC

3SK3586

FOR 8, 9%, and 10’ LD MODELS

DESCRIPTION

Lift Frame / Hitch for 8, 9°, and 10°’LD Models
Lift “Arm”

Cotter Hair Pin 3/16” X 3%4” Zinc
1 X 3% Handle Pin

1” X 3% Pin

1” X 4” Pin

Power Unit

¥4 90-Degree Swivel

Vs> X 22Y2” Hose Assembly

74> X 127 Hose Assembly
Cylinder, 1'52” X 8” SA

Spring-Loaded Pin (See illustration on page 2&4)

Cotter Pin 3/16” X 24" Zinc

Hair Pin Clip

¥4” Quick Disconnect Set

2 Flat washer (spacers)

¥4 Dust Cover Socket

72 Dust Cover Nipple

Hi Lock washer Split 3/8” Zinc

Capscrew Socket Head 3/8” X 1 NC Black

22

REQ.

(NS R U (Sl (O R S \O VS BN R e Y



212 NORTH EVANS ROAD, EVANSDALE, IOWA 50707 (319)236-7977 PH (319)236-7980 FX

0

\ (19 o=

ITEM | DRAWING NO. |ALT. ITEM NO. DESCRIPTION QTY
1 SK2200 LIFT FRAME HITCHFOR 8',9', & 10' LD 1
2 SK2220 LIFT YOKE or "ARM" 1
3 SK4000 LIFT CYLINDER 1 1/2" X 8" 1
4 SK6010TLN PLOW LIGHTS 1
5 3SK4056M ELECTRIC HYDRAULIC POWER UNIT 1
6 3SK3411 HANDLE PIN 1" X 3 3/4" 2
7 3SK3400 PIN 1" X 3 1/2" 1
8 3SK3410 PIN 1" X 4" 2
9 2S820A-2 QUICK COUPLING 1/4" 2
10 3SK3587HC HI LOCKWASHER SPLIT 3/8 ZINC 2
11 3SK3586 CAP SCREW SOCKET HEAD 3/8 X 1 NC BLACK 2
12 3SK3450 COTTER PIN 3/16 X 2 1/2 ZINC 2
13 3SK3411 COTTER HAIRPIN 3/16 X 3 3/4 ZINC 3

23

EQUIPMENT MAY NOT BE EXACTLY AS SHOWN. SOME COMPONENTS MAY BE OPTIONAL
TO MAINTAIN OUR ON-GOING PRODUCT AND DEVELOPMENT IMPROVEMENT PROGRAM, VIKING-CIVES RESERVES THE RIGHT TO CHANGE EQUIPMENT & SPECIFICATION WITHOUT NOTICE.

This Owner's Manual File is Contained Within LIFT FRAME.idw




SNO-KING MODEL DT 8 LD PLOW
MOLDBOARD ASSEMBLY LIST

REF NO. PART NO. DESCRIPTION

1
1
2
14
17
18

Options:
(Pg 29)

3SK2100
3SK2105
3SK7055
3SK3585
3SK3591
3SK3595
3SK7102

3SK7164
3SK3698
3SK3720
3SK3722
2N&81074
3SK3768
3SK3781
3SK2281
3SK7051
3SK7020
3SK2285

3SK7130
3SK2280
3SK3835

8’ Steel Moldboard

8’ Poly Moldboard *

8’ Ploy Sheet *

3/8” X 1'4” Bolt *

3/8” Top Lock Nut *

3/8” Flat Washer *

Cutting Edge, 5/8”W X 6”H X 96”L
Std Highway punching

Plate Washer 18~

5/8” x 1'2” Bolt

5/8” X 3” Grade 5 Carriage Bolt
5/8” X 3'4” Grade 8 Bolts

5/8” X 3” Plow Bolts

5/87 X 2'2” O.D. Washer

5/8” Top Lock Nut

Hinge Stop with fasteners

96 Adiprene™ Trip Hinge

28” Plow Marker with installation hardware —pair

Curb Shoe

8’ Rubber Deflector with installation hardware

Skid Shoe with Spacer and Linchpin
Skid Shoe Adjusting Washers

*Used on 8’ Poly Moldboard Only.

24

REQ.

[S—

32



REF NO.

14
17
18

3

12
10
11
19
16

0 O A~

Options:
(Pg 29)

SNO-KING MODEL DT 9° LD PLOW
MOLDBOARD ASSEMBLY LIST

PART NO. DESCRIPTION

3SK2110
3SK2115
3SK7066
3SK3585
3SK3591
3SK3595
3SK7112

3SK7164
3SK7165
3SK3698
3SK3720
3SK3722
2N81074
3SK3768
3SK3781
3SK2281
3SK7061
3SK7020
3SK2285

3SK7130
3SK2280
3SK3835

9’ Steel Moldboard

9’ Poly Moldboard *

9’ Ploy Sheet *

3/8” X 142" Bolt *

3/8” Top Lock Nut *

3/8” Flat Washer *

Cutting Edge, 5/8°W X 6”H X 108”L
Std. Highway punching

Plate Washer 18~

Plate Washer 10”

5/8” x 12" Bolt

5/8” X 3” Grade 5 Carriage Bolt
5/8” X 3% Grade 8 Bolts

5/8” X 3” Plow Bolts

5/87 X 2'2” OD Washer

5/8” Top Lock Nut

Hinge Stop with fasteners

108 Adiprene™ Trip Hinge

28” Plow Marker with installation hardware —pair

Curb Shoe

9’ Rubber Deflector with installation hardware

Skid Shoe with Spacer and Linchpin
Skid Shoe Adjusting Washers

* Used on 9’ Poly Moldboard Only.

25

10



SNO-KING MODEL DT 10’ LD PLOW
MOLDBOARD ASSEMBLY LIST

REF NO. PART NO. DESCRIPTION REQ.

1

3SK2121

10’ Steel Moldboard

1 3SK2125 10’ Poly Moldboard * 1
2 3SK7076 10’ Ploy Sheet * 1
14 3SK3585  3/8” X 1'2” Bolt * 24
17 3SK3591 3/8” Top Lock Nut * 24
18 3SK3595 3/8” Flat Washer * 24
3 3SK7121 Cutting Edge, 3/4”W X 6”H X 120”L 1
Std. Highway punching
3SK7166  Plate Washer 26” Upper (not shown) 3
3SK7167  Plate Washer 6” Upper (not shown) 2
13 3SK3698  5/8” x 1'2” Bolt (not shown) 6
12 3SK3720  5/8” X 3” Grade 5 Carriage Bolt 10
10 3SK3722  5/8” X 3',” Grade 8 Bolt 3
19 3SK3768  5/8” X 2%2” O.D. Washer 12
16 3SK3781 5/8” Top Lock nut 25
11 2N81074  5/8” X 3” Plow Bolt 12
5 3SK2281 Hinge Stop with fasteners 2
4 3SK7071 120” Adiprene™ Trip Hinge 1
9 3SK7030  36” Plow Marker with installation hardware — pair 1
8 3SK2286  Curb Shoe 1
Options:
(Pg29) 3SK7150 10’ Rubber Deflector with installation hardware |
3SK2280  Skid Shoe with Spacer and Linchpin 2
3SK3835 Skid Shoe Adjusting Washers 32

*Used on 10’ Poly Moldboard Only.

26



212 NORTH EVANS ROAD, EVANSDALE, IOWA 50707 (319)236-7977 PH (319)236-7980 FX

9' STEEL MOLDBOARD ASSEMBLY

27

EQUIPMENT MAY NOT BE EXACTLY AS SHOWN. SOME COMPONENTS MAY BE OPTIONAL
TO MAINTAIN OUR ON-GOING PRODUCT AND DEVELOPMENT IMPROVEMENT PROGRAM, VIKING-CIVES RESERVES THE RIGHT TO CHANGE EQUIPMENT & SPECIFICATION WITHOUT NOTICE.

This Owner's Manual File is Contained Within 9' STEEL MOLDBOARD-2.idw



212 NORTH EVANS ROAD, EVANSDALE, IOWA 50707 (319)236-7977 PH (319)236-7980 FX

9' POLY MOLDBOARD ASSEMBLY




212 NORTH EVANS ROAD, EVANSDALE, IOWA 50707 (319)236-7977 PH (319)236-7980 FX

NOTES: DON'T USE CUTTING TORCH TO
REMOVE BOLTS WHEN CHANGING
CUTTING EDGE. IT WILL RUIN
ADIPRENE HINGE.

NOTES: ALWAYS USE NEVER
SEIZE ON ALL BOLTS
WHEN REINSTALLING
REPLACEMENT BLADES

ITEM |[DRAWING NO. |ALT. ITEM NO. DESCRIPTION QTY
1 3SK7061 ADIPRENE TRIP HINGE 1
2 SK7112 CUTTING EDGE STD HIGHWAY PUNCHING 1
3 3SK3725 5/8 X 3 GRADE 5 CARRIAGE BOLT 11
4 3SK3781 NUT HEX TOPLOCK 5/8 UNC ZINC 11
5 3SK3768 5/8 X2 1/2 0.D. WASHER 11

29

EQUIPMENT MAY NOT BE EXACTLY AS SHOWN. SOME COMPONENTS MAY BE OPTIONAL
TO MAINTAIN OUR ON-GOING PRODUCT AND DEVELOPMENT IMPROVEMENT PROGRAM, VIKING-CIVES RESERVES THE RIGHT TO CHANGE EQUIPMENT & SPECIFICATION WITHOUT NOTICE.

This Owner's Manual File is Contained Within BLADE-HINGE ASSEMBLY .idw



212 NORTH EVANS ROAD, EVANSDALE, IOWA 50707 (319)236-7977 PH (319)236-7980 FX

et T 7T T 1T "7 T "7

NOTES: ALL ITEMS ARE OPTIONAL FOR
8',9', & 10' MOLDBOARDS

ITEM | DRAWING NO. |ALT. ITEM NO. DESCRIPTION QTY
1 SK7140 RUBBER DEFLECTOR 1
2 3SK7156 RETAINER STRIP 1
6 SK2280 SKID SHOE 2
7 SK2280 HITCH PIN 3/16" 2
8 SK2280 FLATWASHER SAE 1 ZINC 32
9 3SK3585 BOLT HEX 3/8 X 1 1/2 UNC ZINC 10
10 3SK3595 FLATWASHER SAE 3/8 ZINC 20
1" 3SK3591 NUT HEX TOPLOCK 3/8 UNC ZINC 10

30

EQUIPMENT MAY NOT BE EXACTLY AS SHOWN. SOME COMPONENTS MAY BE OPTIONAL
TO MAINTAIN OUR ON-GOING PRODUCT AND DEVELOPMENT IMPROVEMENT PROGRAM, VIKING-CIVES RESERVES THE RIGHT TO CHANGE EQUIPMENT & SPECIFICATION WITHOUT NOTICE.

This Owner's Manual File is Contained Within RUBBER DEFLECTOR-2.idw



SNO-KING MODEL DT 8°,9°,10° LD “A” FRAME / PUSHFRAME

REF NO. PART NO.
3SK2160-1

DN AN W N =

Options:

3SK2130

3SK2155L
3SK2155R

3SK4010
3SK4020
3SK3489
3SK4120
3SK3490
3SK3441
3SK3431
3SK3420
3SK3830
3SK3800
3SK3835
3SK3820
3SK3811
3SK3450

3SK4080
3SK2290
2S520A-2

3SK4090

ASSEMBLY LIST

DESCRIPTION

“A’ Frame for 8°, 9’ and 10° Models

Torque Tube Universal

Tripping Torque Arm (left)

Tripping Torque Arm (right)

Cylinder, 15”7 X 10” SA (8’ and 9°)

Cylinder, 2” X 10” SA (10’ L.D.)

Mid Link — used with chain

¥4 90-Degree Swivel Adapter

6’6” X 5/16” Chain

1'42” X 7 %2 Pin with Snap Ring (used in center of torque tube)
1” X 6” Pin (used in torque tubes)

1” X 5” Pin

1” X 2% Grade 8 Bolt, Fine Thread

¥2” X 2Y2” Grade 8 Bolt

1 USS Flat Washer

¥2” Washer

% Top Lock Nut

Cotter Pin (2 for 5” pins and 2 for 6” pins listed above)
74> X 33” Hose Assembly-for electric hydraulics

(See option below)
Insta-Shoe (not shown)
¥4 Quick Disconnect Set (not shown)

¥4 X 40” Hose — for central hydraulics

31

REQ.

[\ RN SN (O T O S DL 2NN \S N (O T O R \O T (O R NS O R



212 NORTH EVANS ROAD, EVANSDALE, IOWA 50707 (319)236-7977 PH (319)236-7980 FX

LIGHT DUTY PUSH FRAME ASSEMBLY

ITEM [ DRAWING NO.|ALT. ITEM NO. DESCRIPTION QTyY
1 35K2160 "A" FRAME FOR 8, 9', & 10' LIGHT DUTY MODELS| 1
2 SK2130 UNIVERSAL TORQUE TUBE 1
gﬁyy%%%‘fééﬂ'Fsy'é%TASR*I'EOL‘ng‘NG 3 SK2155-R TRIPPING TORQUE ARM 1
CENTRAL HYDRAULICS 4 SK2155-L TRIPPING TORQUE ARM 1
5 SK4010 REV CYLINDER 1 1/2" X 10" SA 2
6 35K3489 3/8" MIDLINK 2
7 35K4120 1/4" 90 DEGREE SWIVEL ADAPTOR 2
8 SK3490 6'6" X 5/16" CHAIN 1
9 35K3441 11/2 X 7 3/4 PIN WITH SNAP RING 1
10 3SK3431 PIN 1 X 6 2
1 35K3420 PIN1X5 2
12 3SK3830 BOLT HEX 1 X 2 1/2 SAE ZINC 2
13 35K3800 BOLT HEX 3/4 X 2 1/2 UNC ZINC 2
OPTIONAL: 2 X 10 REV CYLINDER AVALIBLE 14 35K3835 FLATWASHER SAE 1 ZINC 4
FOR 10" MOLDBOARDS (PART #3SK4020) 15 35K3820 FLATWASHER SAE 3/4 ZINC 2
16 35K3811 NUT HEX TOPLOCK 3/4 UNC ZINC 2
17 3SK3450 COTTER PIN 1/4 X 2 1/2 ZINC 4
18 SK4080 1/4" X 33" HOSE ASSEMBLY FOR ELECTRONIC | 2
HYDRAULICS
19 SK4090 1/4" X 40" HOSE ASSEMBLY FOR CENTRAL 2
HYDRAULICS
32

EQUIPMENT MAY NOT BE EXACTLY AS SHOWN. SOME COMPONENTS MAY BE OPTIONAL
TO MAINTAIN OUR ON-GOING PRODUCT AND DEVELOPMENT IMPROVEMENT PROGRAM, VIKING-CIVES RESERVES THE RIGHT TO CHANGE EQUIPMENT & SPECIFICATION WITHOUT NOTICE.

This Owner's Manual File is Contained Within PUSH FRAME.idw




A e

INSTA-MOUNT REMOVAL INSTRUCTIONS

Put the power controller in the down position.

Compress the lift cylinder completely.

Remove the snowplow lift chains.

Remove the insta-shoe and place it on the ground beneath the holder.

Remove both the upper and lower 1” pins on the lift cylinder and invert the cylinder
through the holder.

Install the cylinder shaft to the insta-shoe by sliding the pin through both. Secure each
pin with a lynch pin clip.

Re-pin the cylinder barrel to the bottom of the lift ram hole.

8. Reattach the lift chains to the lift arm as tightly as possible. VERY IMPORTANT:

Failure to attach the chains to the lift arm will allow the headgear to strike the front grill
of the truck when backing away from the frame.

Press up on the switch on the power distribution box until the headgear lifts slightly
after the ram pushes the shoe into the ground.

10.Release and secure the two spring pins on either side of the truck.

11.Place the switch in the neutral position.

12.Disconnect the two electrical connections and lights.

13.Back the truck away from the plow. If the plow frame drags backwards, attach the

power supply and adjust the height as needed.

33



A e A

INSTA-MOUNT INSTALLATION INSTRUCTIONS

. Pull out the spring-loaded pins on either side of the receiver boxes and rotate them to

the release position (approximately a %4” turn).

Drive the truck into the lift frame staves after verifying the correct height and
alignment.

. Connect the electrical connections at this time. If the height of the stave is off, raising

or lowering it with the power distribution box can adjust this.

Release the spring pins. If the pins do not slide in, a slight front to rear rocking on the
top of the headgear will cause the pins to bottom out.

Place the rocker switch in the down position.

Remove the 1 pin holding the lift cylinder to the bottom of the lift. Lift up slightly.
Remove the 5/8” pin and the insta-shoe.

Invert the lift ram to the upward position and re-pin it.

Install the insta-shoe in the holder on the pushframes.

10.Reattach the lift chains, keeping the chain links straight.

34



GENERAL OPERATING INSTRUCTIONS

BEFORE SNOW-PLOWING:

l.

Check the pump fluid level with the lift cylinder ram completely down. Keep the fluid
level '2” below the filler neck.

. Check all electrical connections for tightness. Remove any corrosion. Make sure the unit

is grounded securely.

. Carry the emergency repair kit and four quarts of Dextron III ATF fluid for commercial

operations.

Tighten all bolts on the plow and truck hitch. Inspect for leaks and worn cutting edge.
Replace if needed.

. With the cylinder ram completely down, adjust both chains to the tightest position,

keeping all the links straight.

DURING SNOW-PLOWING:

Adjust the skid shoes to the upper most position on pavement or frozen earth surfaces.

. Lower the skid shoes to support the cutting edge '4” above the surface to prevent digging

in to thawed earth and “pea stone” surfaces.

If any hydraulic leaks occur, stop plowing immediately. Raise the plow with a jack or
level. This will enable the vehicle to be driven for repair with the snowplow raised.

5. Inspect the entire snowplow system hourly during plowing.

7.

Replace the cutting edge before it wears into the polymer. Remove the cutting edge bolts
with proper tools. DO NOT burn-off the bolts, as this will destroy the polymer.

DO NOT exceed 5 MPH while snowplowing.

AFTER SNOW-PLOWING:

1.
2.

Check all hoses and fittings for leaks.

Lubricate the cylinder rams and pins with multi-purpose grease.

35



REF NO.

SNO-KING LIGHT KIT PARTS LIST

PART NO.

3SK6010TLN

3SK6110
3SK6120

DESCRIPTION

Plow Lights with Harness (plow light kit)

-Includes RH & LH lamp assemblies, RH & LH
directional lamps, and installation hardware.
Individual parts are not sod separately.

Ford Specific Adapter Kit-Std Seal Beams
Ford Specific Adapter Kit-Composite Bulbs

36

REQ.



%

| IN9OLIMS

‘'ON A3d ‘'ON OMA

3AIS FTOIHAA (L) ONIM-ONS NOILOIFONd TTIONV-QHIHL

oG I+ SITONY
290" /+ IVINIOIA
8/l -/+ TYNOILOVYHd
Q3LON SV 348V STONVHIT10L
S3IHONI NI 39V SNOISNIWIA
.06 3¥V SAN3E 1TV
d314103dS ISIMYIHLO SSTTINN

'dNOYO SIAAID-ONIMIA 40 NOISSING3d

NILLIIM HOIdd IHL LNOHLIM 1dVd NI 0 3TOHM NI
d3S070S1a YO A30NA0Yd3Y ‘a3SN 39 OL 3™V SINILNOD
S1IHON LNIWND0A FHL ¥3HLIAN 'dNOYDO SIAID-ONIMIA
40 ALd3d0Odd IAISNTOXT FHL SI ANV NOILYIWHOLNI
AYV1314d0dd “TVILNIAIINOD SNIVLINOD LNINNDOA SIHL

dnouo
SAAID

B=LC

S

‘S1INN "1s3

INFL LTV

‘31vOS

V ISNV_:3ZIS OMd
‘d1vd

‘A9 d3IXO3IHO

V4

|
71N ONIMVEA SIHL
37vOS LON OQ

BujIn

¥00¢/¢c/6 :31va
AN AG NMVHd

aLva _ anddv _Z>><xo NOILdI¥OS3a

_ NO3 _>um_

TIVIHILVIN

[

[ATA S E= 1 *
r<@.

MOTIIA/NITHEO .0C

€00+0L00- FdI8/E

STVYNINGTL ONIH AN3
OMV ¥ 19S FdIM

d3d ¢ Nid
MOV1d L NId :SHOT00
ONO1 .84 STHIM dINVY HOIH

STIVNINYGAL FTVINTFL ISVIHO
‘S310N

S

LIN

NO-KIN

—GlLl

dOLO3INNOD
10 40 30Vv4
1V ONIMOOT
M3IA AN3

000
OO®
clclo

0¢

JOLO3NNOD LW 40 30VA
1V ONIMOOT M3IIA AN3

O=—(ANNOYD) MOVI9/3LIHM L# NId
CO=—(AION310S dINNd) NMOYE 9# NId
CO=—(1VO14) ILIHMWIDNVYHO S # NId
=—(1417) ¥OV19/3N79 v# Nid
C=—(1HOIY) MOV19/NITHO €# NId
DO=—(1437) a3y 2# NId

C=—(+ AZL) MOV19/a3Y L# NId

© ooV oo
0O 6
OO0 NOON 00

Ol ——— =

CO=—((+) OAA 21) MOVv19/a34 SL# Nid

O=—1VOTd) ALIHM/IONVHO LL# NId
CE=—(434SNVHL LHOIT OLNY) MOTIIA/NITHO 6# Nid
C=—(319ONV LHOIY) MOV19/NIFHO 8# NId
CO=—(3719NV 14317) a3y 9# NId

=—(¢) MOV19/aN1g S# Nid

=—(AION310S dINNd) NAMOYS £# Nid

3=—(+) OAA 2l ¢# NId
O=—aNNOYD XNV/NNOYD L# Nid




212 NORTH EVANS ROAD, EVANSDALE, IOWA 50707 (319)236-7977 PH (319)236-7980 FX

40 SK6100 RELAY

N/A
#1
#4——

H7—— N #6
' #9

3PDT RELAY (30 AMPS) 12 VOLTS (BLACK)

HIGH GROUND

!

LOW
A

A
Y/R N/A Lt G/IR
1 2 3
Y/B WHITE Lt G/B
7 8 9
Y W/R Lt G
® ERCOOHEE O
\'v 4
A B
B/W K Lt GIY
38

EQUIPMENT MAY NOT BE EXACTLY AS SHOWN. SOME COMPONENTS MAY BE OPTIONAL
TO MAINTAIN OUR ON-GOING PRODUCT AND DEVELOPMENT IMPROVEMENT PROGRAM, VIKING-CIVES RESERVES THE RIGHT TO CHANGE EQUIPMENT & SPECIFICATION WITHOUT NOTICE.

This Owner's Manual File is Contained Within SNO-KING RELAY.idw




l
H-0019MS

ON OMd

SSINYVH ONILHOIT NIVIN ONID-ONS

NOLLO3rONd T1ONV-GHIHL.

031410348 3SIMEHL0 SS3 N

dNOYO SIAID-ONDIIA 40 NOISSINId|
NILLRIM HORSd SHL LNOHLIM LV NI 4O 310HM NI
35010810 HO G39NA0H3 ‘035N 38 OL Y SINALNOD)
‘SLIMON INIWND0Q 3HL ¥IHLIAN ‘ANONS SIAD-ONDIIA
40 ALY3dO¥d IAISNIOX3 FHL S| ONY NOLLYWNOANI
AMYL3HA0N “TYIINIAIINOD SNIVINOD ININNO0a SiHL|

dnoug s _w @

EL I O E——
\ [} SNIMVHA SIHL
BujIA 37v0S LON 0d

NN :AS NMYHQ]

31va_Jandav [nmvacl NOILAINOS3a

[ nos

=]

VIHILYIN

[as]

(a39/N3399 11) Wv3g MOT1=3
(@3¥/MOTI3A) IWV3IE HOIH =a
(N3349 1) @334 Av3g MO1=0
(MOT13A) 334 WY3E HOIH =9
(3LIHM) NOWWOD =V

30V4d Nid 4OLO3INNOD
40 M3IA AN3

(NY¥NL) L3T0IA

(NNYMEY) ATHO

AV13H V0LOMSE

(MOV19/MOTTIA) WY HOIH =3

(MOV18/MOT13A) WY3E HOIH =3

(Q3¥/N338D 11) Wv3Ea MO1=3
(@38/MOTIFA) WV3IE HOIH =a
(N33499 ¥1) d334 Nv3g MO1=0
(MOT13A) @334 WY3E HOIH =9
(@3¥/3LIHM) NOWWOD =V

30V4 NId HO103NNOD
40 M3IA AN3

(1370IA) N¥NL 14317=a 1-1% 1-4 40 (INId) NYNL LHOM =a

(MOV18/NIFHO 11) Wv3d MO1=0 30V4 Nid ¥OLO3NNOD (MOV19/N33YD ¥1) Wv3d MOT =0

(z-A349) Myvd =4 40 M3IA AN3 (e-A349) Mdvd =9

(3LIHM) NOWWOD =V (3LIHM) NOWWOD =V

¥Z 8z vZ
] 1 ] 1 ] 1
> % > % > %
~
.97
< |« AR5 E m
AEARHAEYR A< EIE [
HEgdEmmglemmml™ o355 Q
aEdeIEdEYEHEARTE 2
MFIEARYEAESREAL AR E
qEaFdEgp W F
AN PE X X
IVYNINYIL ONIY Al W8/€
ANNOYD F10IHIA
@U HOLIMS Ol
HOLIMS OL

AVI3d OL

=

(NYNL) MNId

¥3IWO0LSNO Ag A3INddNS
13XMOVHE HLIM
HOLIMS 440/NO




F ¥ z
INSOLIMS SSANYVH ONIMIM 3IS MO'Id ONIY-ONS LB ONa TG SLNn Aes
"ON AZY "ON 9Ma TS
S h STNV “dNOXO SIAIO-ONINIA 40 NOISSINYId dnoug .@ Y ISNV_37ZIS OMd
a0 Jvnioda NILLIMM ¥OId IHL LNOHLIM L¥Vd NI ¥O FTOHM NI /-\ ‘31va
gk v TYNOLLOvMA a3S07T0SIa YO A3ONACHAIY ‘a3SN 38 01 ™Y SINILNOD| SaAl - e ‘A9 AIMOTHD
Q3LON SV 38Y SIONVHITOL SLI'¥ON INIWNO0A JHL ¥IHLIAN "dNOYD STAID-ONIMIA 10 21N -
S g ehanIa 40 ALY3dO¥d FAISNTOX3 FHL SI ANV NOILYWHOANI 6 | ONIMY¥A SIHL ¥00¢z/€2/6 :3Lva
G3141050s a0 Sssmn | A¥VLIMHdOYd VILINZAIANOD SNIVINOD INSWNOOA SIHL| UIIA 37vOS LON Od M AS NMYSQ
alva _ anddv _Z>><xo NOILdIOS3d _ NO3 _ JEN _ TIVIMILYIN
HOLO3IANNOD dvO dN3 40 M3IA
40 M3IA AN3
\ © a3ad - .9
00 Yoo © z
e@o0®o 3 MOv1g - .9
00 NOON 0O 2
cq 91/S
e
l-v. 401 NMOY4 82N
19 8/g _
2°9 2 1 L
09¢ ¢IN Q w w n WL - GL# MOv19/a3y
oOo w _ _ m NN [ J(dinv §1 3sn4) vew
OAO ® B
- o¢ A—]
JJ A0V

o~ (3sn3)»ov18/a3y
(¥2IN) 3SN4 (+) OOA 2L GL# z_n_|\lHn JLIHMWIONVHO ZZIN
(ZZW) LYOT4 LL# Nid

n.|\|H MOV 19/NITHO GZN
(SZN) ITONV LHOIY 8# NI |\\H.|om_m 9ZN

(92n) I1ONY L4371 o# z_M|\\nﬂ|v_o<._m_m5._m_ 62N
LA S# NI \nﬂlzzamﬂlnﬂ

1IHWA3d

8C¢IN 'INd3L ONIY dIONTT10S diANd €# Nid

(+) DOAZL=3LIHWAIY (+) OAAZL=AIH Z# NI
(43dnNr) Movg

ANNOYO TI0D TVNHILNI
d3dNNF/ANNOYO 6# NI

H3dNNF/ANNOYO L# Nid

W7 ALIHWEONVHO

b MOV1g

RACE

W7 MOV \ oz

W7 MOV19/NITY T

«7 MOV19
w7 MOV19/aN1d

-




d

(Y3ANITAD 3AIS YIDNISSVd)
1¥0d 1O

VIHILYIN

} | 4 ¥ €
“S1INN "1S3|
] N9SOPMSE ATEBNISSSY diNd HOMVNOW [P —— WAL 17
ON A3Y| ON OMa ‘3TVOS]
s saow OO SINO-ONDIA 20 NOISSINE3 OISNY_ 3215 OMa
s o v o IR SEAE I s dnolD Iy _w @ 1V
s TNOLLOVE 0350712810 ¥0 030N00¥A3Y ‘038N 38 OL 34V SINILNOO| SOAl A8 @INOIHD
G3UON SV 34V SIONVTIOL SLIHON INIWNOOT HL YIHLIIN “dNOUD SIAIOONDIIN 10 R
SIHONI N WY SO 10 ALN3dONd IAISION 3HL S| GV NOLLVMIOUNI 6 [ | SNIMVHA SIHL 7002/62/6 31YQ
3140 e Seamn | A¥VL38A0Nd WIINIQIINGD SNIVINOD INFWND0Q SIHL| UDIA 37v0S LON 0a SN A NMYNA]
ava _ anddv _z§<xa NOILJI¥0S3a _ NO3 _ >mx_

U

(43ANITAD 1417) LY0d 8\

(S39IM
OVd ® d3d) 920 9N1d OL

A31O93NNOD SI a dIONTT0S:

(S3™IM MOV1E B
JLIHWIDNYYHO) LZW O5NTd OL
J3LO3NNOD SI g AIONIT10S

(3™IM NMONE)
3Y3H SLOINNOD
dION3T0S diNNd

000000
000000

oooooo

=
(43ANITAD 3dIS SYIAINA)
1¥0d e

]
=

gl

©

(s3dIM MovIa B
MOVIE/NITH9) G2 ON1d OL
Q3103INNOD SIV QIONIT0S

(S3™IM MOV1g B
MOV18/3N189) 62N ON1d OL

IVNINYTL SIHL
OL d3LO3NNOD SI
378v0 24 (+) a3y

J3.LO3NNOD SI O AIONT10S

41




"‘ONIM-ONS Aq pPaImjoejnuen jJou SLI0SSI00e
pue juswdmbs 1eylo Aue 1o ‘yuswdmba [eo1}o9s ‘ssurdus 10] AIIqisucdsal ou saWNSSE HNIM-ONS

_ "DNIM-ONS 4q pausis
jusmnnsul uenLm e Aq 3da0x2 paLrea 10 ‘paId)e ‘PIpPuL)Xa 2 J0U [[eys AjUBLIBAM PIIIWI STYL ‘PIWIR[OSIP pue
PopN[IXa A]ssaidxa Aqatsy aIe SINIMIqE]] J0 ‘'s3adjuerens ‘SoUBLIEM ‘SIIPIUIal J2yjo [[e pue ‘saumfur Jo safeurep
yons jo Aipiqrssod a3 Jo pasiape u29q sey HNIM-ONS JI Ua4d ‘soumnfur 1o safewep renuenbasuoo 10 rerads
‘Joa1ipul ‘fejusprour Aue 10 ‘yyoid 10 ‘anuaAdl ‘asn 1o §s0] ‘Aiqeiueyosow ‘9sodind remnonred e 1oy ssauy
03 1oadsar yjm 10 20uaBFou woy FulsLre ‘ONISI-ONS JO ANIqel 1o uonesijqo Aue uopery oy Surpnour)
ISIMIAYI0 Jo me| Aq SUISLIE ‘I9puUnaILy paisalap 1onpoxd yoes o3 309dsa1 ym ‘pafdun 1o ssaxdxs ‘saniiqer
10 S93)UEIENS 'SINUELIEM ‘SIIPIWAI I9YIO [[B JO NII| Ul PUR SAISNOX3 9Ie sUopeSiqo yons '9A0qe [lIoJ J9s
se sjred 2A103J3p Jo Juswedeidal ay) 03 pajrui are AjueLrem Pajiuay sy} Iapun HNIM-ONS jo suonesiqo ayL

‘JU9pIooe 10 90UIFNFau ‘asnsfur 01 pajoalgns uaaq sey
Yarym Jou ‘Ajiqernai 1o AIigels s 1995 0) ‘JuaweSpnl 9jos HNIM-ONS Ul ‘se 0s Aem Aue uy A10308] HDNIH-ONS
913 Jo IpIsINo pard)[e 10 parredas uaaq aaey [[EYS YoM jonpoid Aue o Adde jou [ Kueirem syl HNIH
-ONS Aq 2apoaap punoj pue A1030e} ay3 0} ‘predsid uoneytodsuren ‘pauwingas oxe spred yons Surpuoid *A1010e)
"€°'0’d paoerdar 10 pairedsi aq [ sw payroads aAoqe Y} UMM 2A109Jep Suraoad sjonpoxd yons jo sired
10 yred jusuodwod Aue ‘fQueirem siy) jo 2ouanbasuod ur pue ‘pwoisno o} justudiys JO 91ep woiy Iesk Juo
Jo powrad e 10j [eLR)ew pue diysUBLUIIOM U $109J9p IsureSe aInjoenuent sj1 Jo s1onpoid sjueLem HNII-ONS

#xx ALNVIRIVM AALDAVTT 5«

LL6.-98T/61€ ANOHIATAL
20208 VI "I IVASNVAH
AvVOd SNVAH HIMON 1T
dNOCYD SHAID-DNBIA A0 NOISIAIA






